NUCOR-YAMATO STEEL CO. 9 CERTIFIED MILL TEST REPORT
- PO BOX 1228 1005 MELTED AND MANUFACTURED IN U.0.A
DATE
EETHOILER Tt 6/25/06 l K11 shapes produced by Bucor-Yamato Steel are cast o ralled

to & fully killed and fine grain practice.

SOLD TO SHIP TO
[ TERRE BARNIEDU, S.A. LE C.V. f [ CUSTOMER NO. |
AV REVOLUCION NO 81 1207 UNIRO!AL DRIVE 5446
SAN CRISTOBAL ECATEPEC FINAL: SAN LUIS POTOSI, SLP MX ~CUSTOMERPO |
EDO DE MEXICO 55000 LAREDO, TX 792261 FERRE 24 2ND
2 [SPECIFICATIONS GRADE: B =0%a = JUY7BTUIA-U3a CROU {349)
ASTM A709/A709M-03a GR50S {345%) ASTM A6/R6M-05a
MECHANICAL PROPERTIES CHEMICAL PROPERTIES
mﬂ ITIK DERCRIFTION QTY REAT #
[YIELD YIELD TENSILE PLON nm!:r:‘:m C Mﬂ P s ""'§i cu Nl cr Mﬂ Y Ch CE
[0 STRINGTH |STARNGTH] X r FT-LBS
"'-:;" i il;' X c JOuLER SL,BS_M C[
1|wi4 -120.0 | 6275671 .75| 54000 | 72000 | 24 .081.34|.025}023| .22|.29| .11].15|.03].04] .001 .37
40P 415,391 .76 | 55000 | 72000 | 25 .01].18
w360 x179.0 372 | 496 | 24
12.192 M 379 | 49625
2| w4 -120.0 61275673 .76 | 54000 | 71000 | 26 .0811.32].020{025| .22|.26| .10|.13]|.03|.04| .001| .36
40’ .77| 55000 | 71000 | 26 .01].18
w360 x179.0 ' 3712 | 43026
12,192 M 319 | 490 26
3[wa -120.0 31275675 .76 | 55000 | 72000 | 25 .071.331.022{020| .23|.28} .12].14].04(.04| .002 .36/
40’ .77 | 55000 | 71000 | 25 .01|.17
w360 x179.0 379 | 49625
12.192 M 3719 | 49025 _ :
4| w4 -120.0 61275676 .77 | 54000 | 70000 | 24 .061.31].021|017| .23|.28| .13].10|.04|.04] .002 .35
40’ .78 | 54000 | 69000 | 25 .01{.16
w360 x179.0 72| 483 |24
12.192 ¥ 372 | 476 25
5{wl4 -120.0 7|275678| .76 | 55000 | 72000 | 26 .081.31(.020}024| .25|.30| .15|.12|.04|.04| .002 .37
40" .77 | 56000 | 73000 | 25 .01].19
W360 x179.0 : ~3719 | 496 26
12.192 N : 386 503125 A N
6| w2 -120.0 22156804 .79 | 58000} 73000 | ‘25 G oifLosn.3af.0210021| .24).28| 12} .13].04|.08| .001| .37
REL .76 | 56000 | 74000 | 26 ' : 201].18
W360 x179.0 | ~ 400 | -503 |25
12.192 M 1 386 ~sto] 26 - 4 {
7| w4 -120.0 3|275684| .77| 53000 63000 25| | .081.34|.0200025| .21| /30| .14}.10|.04].04| .002 .35
40’ 4 +76.| 52000 | 68000 { 24 |. ‘ .01].17
w360 x179.0 ‘ 1365 | 476(25{ MIFENT R
12.192 M 359 | 46924 :
B|wi4 -120.0 ) ;3|275896| .74 { 54000 | 7300025} . . .0§1.31|.0191021| .23.32( .10/.11(.03]|.00| .017 .34
40 AN .74 | 53000 [ 720001 2%| | Y | ) {v i\ .01].17
w360 x179.0 372 | so3|25 1 : s fe e
12.192 M CC 365 |- 496 27
i j | S e R I *y
et iy e 140
[ELONGATION BASED ON 8.00 INCH GAUGE LENGTH CARBON EQUIVALENT CE = C+ Mu/6 + (CreMa+V )/ 8 + (NFCu) / 18
Pem=C+81/ 30+Mn / 20+Cu / 20+N1/ 60+Cr / 20+Mo / 15+V / 10+5B bekgytar .0
Corrosion Index: C1=26.01(%CU)+3.88(%Ni)+1.2(%Cr)+1. 49(%31)+11 28(%P)-7.29(% Cu)(%N1-9,10(%Ni)(%P)-33.39(%Cu)*
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